
 

Composition changes of dissolved organic matter 

during drinking water treatment:  

Investigation based on fluorescence excitation-emission 

matrix analysis 

 

浄水処理プロセスにおける溶存有機物の組成変化： 

蛍光励起スペクトル解析による検討 

 

 

March 2022 

 

Engineering Science Division 

Graduate School of Engineering 

Gifu University 

 

 

 

MAULANA YUSUP ROSADI 

 



i 
 

Abstract 

 

Dissolved organic matter (DOM) is a mixture of organic compounds with different 

physicochemical properties that affect the overall water treatment effectiveness. The 

concentration and composition of DOM originated in part from aquatic microorganisms 

and terrestrially derived substances vary depending on the source of water. DOM is a 
[...]
Nebbioso, A. & Piccolo, A. (2013). Molecular characterization of dissolved organic matter 

(DOM): a critical review. Analytical and Bioanalytical Chemistry, 405(1), 109–124. 

Ohno, T. (2002). Fluorescence inner-filtering correction for determining the humification 

index of dissolved organic matter. Environmental Science and Technology, 36, 742–

746. 

Parlanti, E., Wörz, K., Geoffroy, L. & Lamotte, M. (2000). Dissolved organic matter 

fluorescence spectroscopy as a tool to estimate biological activity in a coastal zone 

submitted to anthropogenic inputs. Organic Geochemistry, 31, 1765–1781.  



- 65 - 

 

Pisani, O., Yamashita, T. & Jaffé, R. (2011). Photo-dissolution of flocculent, detrital material 

in aquatic environments: Contributions to the dissolved organic matter pool. Water 

Research, 45, 3836–3844. 

Rinot, O., Borisover, M., Levy, G. J. & Eshel, G. (2021). Fluorescence spectroscopy: A 

sensitive tool for identifying land-use and climatic region effects on the 

characteristics of water-extractable soil organic matter. Ecological Indicator, 121, 

107103. 

Prest, E. I., Hemmes, F., van Loosdrecht, M. & Vrouwevelder, J. S. (2016). Biological 

stability of drinking water: Controlling factors, methods, and challenges. Frontiers in 

Microbiology, 7, 1–24.  

Rodríguez-Vidal, F. J., García-Valverde, M., Ortega-Azabache, B., González-Martínez, A. 

& Bellido-Fernández, A. (2021). Using excitation-emission matrix fluorescence to 

evaluate the performance of water treatment plants for dissolved organic matter 

removal. Spectrochimica Acta Part A, 249, 119298. 

Rosadi, M. Y., Maysaroh, S., Hudori, H., Sarkar, K., Yamada T. & Li, F. (2021). The storage 

temperature and oxygen concentration greatly affect organic matter released from 

drinking water treatment sludge: Evaluation based on the consumption rate for 

chlorine. Journal of Water Process Engineering, 43, 102312. 

Tak, S. & Vellanki, B. P. (2018). Natural organic matter as precursor byproducts and its 

removal using conventional and advanced processes: State of the art review. Journal 

of Water and Health, 16(51), 681 – 703. 



- 66 - 

 

Terry, L. G. & Summers, R. S. (2018). Biodegradable organic matter and rapid-rate biofilter 

performance: A review. Water Research, 128, 234–245. 

Vera, M., Cruz, S., Boleda, M. R., Mesa, J., Martín-Alonso, J., Casas, S., Gibert, O. & Cortina, 

J. L. (2017). Fluorescence spectroscopy and parallel factor analysis as dissolved 

organic monitoring tool to assess treatment performance in drinking water trains. 

Science of the Total Environment, 584(585), 1212–1220. 

Wang, W., Zheng, B., Jiang, X., Chen, J. & Wang, S. (2020). Characteristics and source of 

dissolved organic matter in Lake Hulun, A large shallow eutrophic steppe lake in 

Northern China. Water, 12, 953. 

Wassawa, J., Mladenov, N. & Pearce, W. (2019). Assessing the potential of fluorescence 

spectroscopy to monitor contaminants in source waters and water reuse systems. 

Environmental Science: Water Research and Technology Journal, 5, 370–382.  

Xenopoulos, M. A., Barnes, R. T., Boodoo, K. S., Butman, D., Catalán, N., D’Amario, S. C., 

Fasching, C., Kothalwala, D. N., Pisani, O., Solomon, C. T., Spencer, R. G. M., 

Williams, C. J. & Wilson, H. F. (2021). How humans alter dissolved organic matter 

composition in freshwater: relevance for the Earth’s biogeochemistry. 

Biogeochemistry, 154, 323 – 348. 

Yamashita, Y., Maie, N., Briceño, H. & Jaffé, R. (2010). Optical characterization of 

dissolved organic matter in tropical rivers of the Guayana Shield, Venezuela. Journal 

of Geophysical Research, 115, G00F10. 

Yan, C., Liu, H., Sheng, Y., Huang, X., Nie, M., Huang, Q. & Baalousha, M. (2018). 

Fluorescence characterization of fractionated dissolved organic matter in the five 



- 67 - 

 

tributaries of Poyang Lake, China. Science of the Total Environment, 637–638, 1311–

1320. 

Yang, X., Zhou, Z., Raju, M. N., Cai, X. & Meng, F. (2017). Selective elimination of 

chromophoric and fluorescent dissolved organic matter in a full-scale municipal 

wastewater treatment plant. Journal of Environmental Science, 57, 150–161. 

Yu, J., Xiao, K., Xue, W., Shen, Y. -X., Tan, J., Liang, S., Wang, Y. & Huang, X. (2020). 

Excitation-emission matrix (EEM) fluorescence spectroscopy for characterization of 

organic matter in membrane bioreactors: Principles, methods and applications. 

Frontiers of Environmental Science and Engineering, 14, 31.  

Zaitseva, A. F., Konyukhov, I. V., Kazimirko, Y. V. & Pogosyan, S. I. (2018). Optical 

characteristics and distribution of chromophoric dissolved organic matter in Onega 

Bay (White Sea) during summer season (findings from an expedition from June 22 to 

26, 2015). Oceanology, 58(2), 233–239. 

Zhang, H., Zheng L., Li, Z., Pi, K. & Deng, Y. (2020). One-step Ferrate (VI) treatment as a 

core process for alternative drinking water treatment. Chemosphere, 242, 125134.  

 

 

 

 

 

 

 



- 68 - 

 

Chapter 4 Contents and compositions of dissolved organic matter 

from drinking water treatment sludge 

 

4.1. Introduction 

A drinking water treatment plant generates large amounts of drinking water treatment 

sludge (DWTS) as a by-product of drinking water. DWTS is primarily composed of 

amorphous Fe/Al hydroxides and is produced during flocculation-sedimentation or floatation, 

as Fe- and Al-based coagulants are commonly used (Zhou et al., 2016). Large volumes of 

DWTS are generated during the production of drinking water, equivalent to 4-7% of the total 

drinking water produced (Sun et al., 2015). DWTS also contains organic fractions that can 

be attributed to the presence of bacteria, humic-like materials derived from the decay of 

plants, and small quantities of extracellular polymeric substances (EPS) produced by bacteria 

(Zhou et al., 2018). The properties of DWTS can vary according to the quality of raw water 

and the treatment method applied. Groundwater tends to be stable in quality, and the DWTS 

that forms during the treatment of groundwater fluctuates very little in quantity or quality. In 

contrast, the treatment of surface water sometimes results in noticeable changes in sludge 

quality and quantity (Ahmad et al., 2016b). 

Increasing urbanization and industrialization have resulted in the dramatic growth of 

drinking water volumes generated, which has led to large amounts of DWTS being generated 

by drinking water treatment plants. Also, environmental restrictions have been placed on 

disposal methods that require sludge recycling, which is an important pathway for realizing 

the reduction and reclamation of total waste residues (Zhou et al., 2016). In recent years, 



- 69 - 

 

DWTS dewatering has become more common, and the extracted water is recycled back into 

the stream of drinking water treatment, achieving zero waste discharge from drinking water 

treatment plants. However, the main water quality issue associated with the recycling process 

is the release of dissolved organic matter (DOM) from extracellular or intracellular organics 

that originate from DWTS (Zhou et al., 2015), a release that potentially causes problems for 

water recycling in drinking water treatment plants. 

In some drinking water treatment plants in Japan that rely on rapid sand filtration, sludge 

from the sedimentation basin is discharged to the thickener tank. The sludge is usually 

dewatered using various methods, and in some plants, the water that is extracted in 

dewatering along with other wastewater, including backwash water, is pumped back to the 

raw water receiving well. In a water supply system located in Central Japan, water extracted 

from DWTS was found to contain many substances, including DOM, that may affect the 

quality of the purified water and may result in a rapid decrease in the residual chlorine 

concentration of the purified water at some supply points.  

Various factors such as temperature can affect DWTS when it is settling in the thickener 

tank, and these factors can lead to cumulative increases in levels of organic matter and other 

substances such as ammonia. Many studies have indicated that temperature substantially 

increased the accumulation of dissolved organic carbon (DOC) and dissolved organic 

nitrogen (DON), and the microbial abundance in the wastewater activated sludge from 

aerobic and anaerobic processes (Komatsu et al., 2020; Du and Li, 2017; Jin et al., 2016; 

Shao et al., 2013). However, little information is available on how the storage condition 

influences the transformation of DOM at different temperatures since the temperature and 



- 70 - 

 

retention time of DWTS in the thickener tank are the dominant factors affecting the 

transformation of DOM in DWTS. Our study found that, after DWTS was stored under 

different temperature conditions, the characteristics of DOM released in water extracted from 

DWTS were distinct from those of freshwater extracted from DWTS and those of raw water. 

The main objectives of this study were as follows: 1) to characterize the DOM in extracted 

water obtained after the dewatering of DWTS, and 2) to investigate how different storage 

conditions influenced the water quality. The characteristics of DOM in water extracted from 

DWTS can guide the selection of treatment processes and establish grounds for the 

assessment of quality risks associated with water extracted from DWTS during drinking 

water production at drinking water treatment plants. 

 

4.2. Materials and methods 

 
4.2.1. Drinking water treatment sludge (DWTS) 
 

DWTS was sampled from the thickener tank of a drinking water treatment plant which 

has a treatment capacity of 200,000 m3/day (Fig. 4.1). The plant uses a conventional sand 

filtration system, including coagulation, flocculation, sedimentation, sand filtration, and 

disinfection. Poly-aluminum chloride is used as the coagulant. The sludge in the 

sedimentation basin is discharged to the thickener tank. The sampled DWTS was transferred 

immediately to the laboratory for use. The obtained DWTS was measured for volatile solids 

(VS) and total solids (TS). Initial extracted water was obtained by centrifuging the DWTS at 

2500 rpm for 15 min, and the supernatant was filtered through a 0.2-μm membrane filter for 

the measurement of pH, electric conductivity (EC), UV absorbance at 260 nm (UV260), DOC, 



- 71 - 

 

DON, dissolved inorganic nitrogen (DIN), fluorescence excitation-emission matrix (EEM), 

and molecular weight distribution in the initial extracted water.   

 

Fig. 4.1. Configuration of a drinking water treatment plant that recycles the water from 

DWTS. 

 

4.2.2. Storage experiment 
 

Six parallel storage systems, each with a volume of 3 L, were used for the experiment. 

Storage was performed at different storage temperatures: 5ºC, 20ºC, and 40ºC. Air pumps 

were used to supply the air at a flow rate of 2.5 L/min for the aerated condition. The non-

aerated condition was performed in a tightly sealed reactor. During the storage experiment, 

samples were collected from each reactor at designated time points (7, 14, and 21 days). After 

filtration through a 0.2-μm membrane filter, the filtrates were subjected to quality analysis 

for DOM. This analysis mainly focused on DOC, UV260, fluorescence EEM, and molecular 

weight distribution, and the details of each are described below. In addition to these 



- 72 - 

 

measurements, dissolved oxygen (DO), pH, and EC inside all the reactors were monitored, 

and DIN (NO2
–-N, NO3

–-N, and NH4
+-N) was analyzed using the filtrates of all samples with 

an ion chromatography system. 

 

4.2.3. Water quality analysis 

 

DOC was quantified with a TOC analyser (TOC-Vwet, Shimadzu, Japan). UV260 was 

measured by a UV-vis spectrophotometer (UV-1600, Shimadzu, Japan). The calculation ratio 

of UV260 to DOC was defined as the SUVA. UV260 was also widely used to reflect the content 

of humic substances in natural water and its value is less than 5% higher than UV254 (Li et 

al., 2003). Other parameters such as nitrate-nitrogen (NO3
--N) and ammonium-nitrogen 

(NH4
+-N) were analyzed using ion chromatography system (LC-20AD SP, Shimadzu, Japan) 

and total nitrogen (TN) was measured with the procedures described in the APHA standard 

methods. DO was measured using a DO meter (HQ40D, Hach, Japan), pH, EC, and ORP 

were measured using a multi-water quality meter (MM-60R, TOA DKK, Japan). 

The fluorescence EEM spectra of the chlorinated water were measured by 

spectrofluorometer (RF-5300, Shimadzu, Japan). After the temperature of the samples 

reached room temperature (25℃), samples were poured into a 1 cm cuvette. The high-

sensitivity cell holder was used to trap twice efficiency compared to the standard cell holder. 

The pure water was measured prior to the 10 ppb quinone sulfate and samples to confirm the 

neatness of the cuvette. The excitation and emission scans showed wavelengths between 220 

nm and 550 nm at 5-nm increments. The obtained fluorescence intensities of the samples 

were normalized using the quinine sulfate unit (QSU) by dividing the fluorescence intensity 



- 73 - 

 

values of all chlorinated water by that of 10 ppb quinine sulfate (in a 0.05 M sulfuric acid 

solution) at the designated excitation wavelength (Ex) of 350 nm and the emission 

wavelength (Em) of 450 nm. The peak-picking method was used in this study to describe the 

obtained fluorescence peaks. The fluorescence peaks found in this study can be classified 

into protein-like peaks: Peak 1 (tyrosine-like: Ex/Em: 220–237/305–320), Peak 2 

(tryptophan-like: Ex/Em 215–237/340–381), and Peak 4 (tryptophan-like: Ex/Em: 275–

285/320–350) and humic-like peaks: Peak 3 (humic-like: Ex/Em: 320–360/420–460) and 

Peak 5 (humic-like: Ex/Em: 230–260/400–480) (Rodríguez-Vidal et al., 2020).  

The humification index (HIX) indicates the degree of DOM humification and was 

calculated as the area under the emission spectra of 435 to 480 nm divided by the sum of the 

emission spectra of 300 to 345 nm and 435 to 480 nm, at an excitation wavelength of 254 nm 

(Ohno, 2002). A high HIX value (10–16) indicates strongly humified organic matter from 

the terrestrial origin, while low HIX (<4) indicates autochthonous organic matter (Yan et al., 

2018). The fluorescence index (FIX) indicates the microbial or terrestrial source of DOM and 

was calculated as the fluorescence intensity ratio of the emission wavelengths of 470 nm and 

520 nm, at an excitation wavelength of 370 nm (McKnight et al., 2001). FIX < 1.4 indicates 

a terrestrial and soil source, and FIX > 1.9 indicates aquatic and microbial sources. A high 

BIX value (>1) indicates an autochthonous biological activity in water freshly released DOM, 

while a low BIX value (0.6–0.7) indicates low DOM production in natural water. BIX was 

calculated as the ratio of the emission wavelength of 380 nm to that of 430 nm using an 

excitation wavelength of 310 nm. The freshness index (β:α) indicates the age or extent of 

decomposition, and a high value indicates freshly produced DOM. β:α was calculated as the 



- 74 - 

 

fluorescence ratio of emission wavelengths of 380 nm and 420–435 nm, at an excitation 

wavelength of 310 nm (Líden et al., 2017). 

The molecular weight characteristics of DOM were evaluated at a wavelength of 260 nm 

using a high-pressure size-exclusion chromatography (HPSEC) system that consisted of a 

silica chromatographic column (GL-W250-X, 10.7 x 450 nm, Hitachi) and a UV detector 

(LC-10AV, Shimadzu). Pure water containing 0.02 M of Na2HPO4 and 0.02 M of KH2PO4 

was used as the eluent and was introduced to the column at a constant flow rate of 0.5 mL/m. 

Calibration was made with a standard solution composed of polystyrene sulfonate (PSS) with 

three different molecular weights of 1430, 4950, and 6530 g/mol. Weight-averaged 
[...]
organic macromolecules by granular activated carbon: 1. The influence of molecular 

properties under anoxic solution conditions. Environmental Science and Technology, 

30, 2187–2194. 

Komatsu K., Onodera T., Kohzu A., Syutsubo K. & Imai A. (2020). Characterization of 

dissolved organic matter in wastewater during aerobic, anaerobic, and anoxic 

treatment process by molecular size and fluorescence analyses. Water Research, 171, 

115459. 

Li, F., Yuasa, A., Chiharada, Y. & Matsui, Y. (2003). Storm impacts upon the composition 

of organic matrices in Nagara River – A Study based on molecular weight and 

activated carbon adsorbability. Water Research, 37(16), 4027–4037. 

Lidén, A., Keucken, A. & Persson, K. M. (2017). Uses of fluorescence excitation-emissions 

indices in predicting water treatment efficiency. Journal of Water Process 

Engineering, 16, 149 – 257. 

McKnight, D. M., Boyer, E. W., Westerhoff, P. K., Doran, P. T., Kulbe, T. & Andersen, D. 

T. (2001). Spectrofluorometric characterization of dissolved organic matter for 



- 92 - 

 

indication of precursor organic material and aromaticity. Limnology and 

Oceanography, 46, 38–48. 

Ohno, T. (2002). Fluorescence inner-filtering correction for determining the humification 

index of dissolved organic matter. Environmental Science and Technology, 36, 742–

746. 

Pang, L. N., Ni, J. R. & Tang, X. Y. (2014). Fast characterization of soluble organic 

intermediates and integrity of microbial cells in the process of alkaline anaerobic 

fermentation of waste activated sludge. Biochemical Engineering Journal, 86, 49–56. 

Rodríguez-Vidal, F. J., García-Valverde, M., Ortega-Azabache, B., González-Martínez, A. 

& Bellido-Fernández, A. (2021). Using excitation-emission matrix fluorescence to 

evaluate the performance of water treatment plants for dissolved organic matter 

removal. Spectrochimica Acta Part A, 249, 119298. 

Shao, L., Wang, T., Li, T., Lü, F. & He, P. (2013). Comparison of sludge digestion under 

aerobic and anaerobic conditions with a focus on the degradation of protein at 

mesophilic temperature. Bioresource Technology, 140, 131–137. 

Sun, F., Hu, W., Pei, H., Li, X., Xu, X. & Ma, C. (2015). Evaluation on the dewatering 

process of cyanobacteria-containing AlCl3 and PACl drinking water sludge. 

Separation and Purification Technology, 150, 52–62. 

Yan, C., Liu, H., Sheng, Y., Huang, X., Nie, M., Huang, Q. & Baalousha, M. (2018). 

Fluorescence characterization of fractionated dissolved organic matter in the five 

tributaries of Poyang Lake, China. Science of the Total Environment, 637–638, 1311–

1320. 



- 93 - 

 

Zhou, Z., Yang, Y., Li, X., Li, P., Zhang, T., Lv, X., Liu, L., Dong, J. & Zheng D. (2018). 

Optimized removal of natural organic matter by ultrasound-assisted coagulation of 

recycling drinking water treatment sludge. Ultrasonics Sonochemistry, 48, 171–180. 

Zhou, Z., Yang, Y., Li, X., Ji, X., Zhang, H., Wang, S., Zeng, Q. & Han, X. (2016). The 

removal characteristics of natural organic matter in the recycling of drinking water 

treatment sludge: Role of solubilized organics. Ultrasonics Sonochemistry, 28, 259–

268. 

Zhou, S., Zhu S., Shao, Y. & Gao, N. (2015). Characteristics of C-, N-DBPs formation from 

algal organic matter: role of molecular weight fractions and impacts of ozonation. 

Water Research, 72, 381–390. 

 



- 94 - 

 

Chapter 5 Reactivity of dissolved organic matter from drinking 

water treatment sludge with chlorine and its composition changes 

 

5.1. Introduction 

A rapid sand filtration system is widely used for drinking water production. All impurities 

and health concerned substances (including pathogenic microbial agents) that can be captured 

into the coagulated flocs are removed through sedimentation and sand filtration following 

coagulation using aluminum or ferric coagulants. When potable water is produced from 

source water, drinking water treatment sludge (DWTS) is generated. DWTS contains humic-

like substances, bacteria, and small quantities of extracellular polymeric substances (such as 

carbohydrates and proteins) (Zhou et al., 2018; Liu et al., 2010). With a higher water content 

(>80 wt%), the DWTS is dewatered, and the water is then recycled as raw water in many 

treatment plants for drinking water production (Ahmad et al., 2016a). However, the use of 

recycled water has been found to increase turbidity, dissolved organic carbon (DOC), 

ammonium-nitrogen (NH4
+-N), aluminum, and others in the plant influent (Liu et al., 2017). 

Their removal efficiency during the treatment process may affect chlorine consumption in 

the water distribution system (Jamwal et al., 2016; Araya and Sánchez, 2018). In our previous 

studies, the water quality in the final treated water and the water at the designated monitoring 

points in the distribution lines were analyzed (Hudori et al., 2020). The results showed 

obvious decreases of residual chlorine during summer in the monitored water supply points 

from the plant, and the composition analysis further indicated that the decreases were caused 



- 95 - 

 

in part by the organic matter from the sludge which had distinct composition compared with 

dissolved organic matter (DOM) in the source water (Hudori et al., 2020; Rosadi et al., 2020). 

The release of organic matter from DWTS is a result of the combined involvement of 

physicochemical reactions and some biological reactions by bacteria in the sludge, the extent 

of which may differ greatly depending on temperature and oxygen concentration.   

Chlorine is widely used for the disinfection of drinking water because of its comparatively 

low cost, effectiveness in killing bacteria, and chemical stability (Reichert and Young, 1997; 

Abdullah et al., 2009). The kinetics of chlorine decay is determined by the type and amount 

of organic and inorganic impurities (such as humic substances and NH4
+-N) present in water 

(Jamwal et al., 2016). Therefore, given the different characteristics and components present 

in water, the organic matter that consumes chlorine can be divided into rapid and slow 

reacting fractions (Gallard and von Gunten, 2002). Aliphatic hydrocarbons and aromatic 

hydrocarbons are the possible fast and slow reacting components of organic matter in 

different types of water, respectively (Jamwal et al., 2016). In drinking water treatment plants 

that utilize the water from DWTS, a larger reduction of residual chlorine was shown to be 

caused by the presence of some readily oxidizable substances (such as humic molecules) 

even if its concentration was lower (0.13 to 0.23 mg/L as DOC) (Araya and Sánchez, 2018; 

Gallard and von Gunten, 2002). The DOM released from DWTS may also have different 

compositions (i.e., phenols, aromatic amino acids) that can contribute to the different chlorine 

consumption. The different compositions of DOM can contribute to a different reactivity 

with chlorine through the oxidation reactions (i.e., cleaving carbon-carbon double bonds), 



- 96 - 

 

additional reactions to unsaturated bonds and electrophilic substitution reactions at 

nucleophilic sites (Deborde and von Gunten, 2008; Criquet et al., 2015; Zhang et al., 2016).  

A study has recently observed the effect of the recycling process of sedimentation sludge 

water in a drinking water treatment plant (Hu et al., 2021). It was found that aromatic protein-

like compounds with low molecular weight DOM released from sedimentation sludge water 

were more reactive with chlorine, which increased the risk of disinfection by-products 

generations (Hu et al., 2021). Sharma et al. (2021) studied the reactivity of DOM in drinking 

water and wastewater effluents. The hydrophobic acid and neutral fractions of DOM that 

existed in the secondary treated effluent are the most reactive fractions of DOM with chlorine. 

However, little information is available on how the storing condition influences the release 

of DOM from DWTS at different temperatures and oxygen concentrations. Our previous 

study showed that DOM varied in concentration and compositions released from DWTS 

under aerated and non-aerated conditions at different temperatures (Rosadi et al., 2020). The 

DOM released from DWTS may have different properties of fluorescent components with 

different molecular weights which may contribute to the different chlorine consumption. 

Because different components of DOM released from ‘incubated DWTS’ may consume 

and react with chlorine differently, quantitative and qualitative clarification of their 

consumption and reactivity is central for better operation and management of the drinking 

water treatment plants that recycle water from DWTS. The information on chlorine 

consumptive DOM in water from DWTS is still not clear, so is the impact of the DOM 

composition under different storage conditions for the DWTS. Therefore, the main objective 

of this study was to investigate the consumption of chlorine by DOM in the water from 



- 97 - 

 

DWTS under different storage conditions. For this purpose, an incubation experiment was 

conducted using DWTS from a treatment plant in reactors supplied with and without air 

(referred hereafter as aerated and non-aerated, respectively) under three different 

temperatures (5, 20, 40℃), and the chlorine consumption was conducted by chlorination 

experiment and data analysis with the first-order reaction model. DOM released from the 

DWTS during storage was analyzed using fluorescence excitation-emission matrix (EEM) in 

addition to the well-used overall water quality indexes of total organic carbon and ultra-violet 

absorbance at 260 nm (UV260).  

 

5.2. Materials and methods 

 

5.2.1. Sample collection and preparation of water containing DOM from DWTS based 

on storage experiment 

DWTS was sampled from the thickener tank of a drinking water treatment plant which 

has a treatment capacity of 200,000 m3/day. The plant uses a conventional sand filtration 

system, including coagulation, flocculation, sedimentation, sand filtration, and disinfection. 

Poly-aluminum chloride is used as the coagulant. The sludge in the sedimentation basin is 

discharged to the thickener tank. The sampled DWTS was transferred immediately to the 

laboratory for use. The volatile solids (VS) in the DWTS were 0.35 ± 0.01 g/L and the total 

solids (TS) were 3.01 ± 0.05 g/L. The VS/TS ratio of 0.116 indicated that about 12% of the 

sludge was made up of organic matter (including humic acid, bacteria, and other types of 

particulate organic matter). Other measured parameter values for the sampled sludge were 

pH 6.86 ± 0.08, dissolved oxygen (DO) 2.01 ± 0.54 mg/L, oxidation-reduction potential 

(ORP) 137 ± 1.21 mV and electric conductivity (EC) 41.3 ± 0.06 mS/m.  



- 98 - 

 

A set of storage experiments were conducted under aerated and non-aerated conditions 

for three different temperatures: 5ºC, 20ºC, and 40ºC for 3 days following the procedures 

described previously in Chapter 4. At the end of storage, each sample of DWTS was 

subjected to centrifuge at 2500 rpm and the supernatant was filtered through 0.2-μm 

membrane filters. The obtained filtrates under all storage conditions were diluted to the same 

DOC concentration (2 mg/L) and were used as the water for the followed experiment of DOM 

consumption for chlorine. 

 

5.2.2. The experiment of DOM consumption for chlorine 

The experiment on DOM consumption for chlorine was conducted at a chlorine dose of 5 

mg/L using sodium hypochlorite (NaClO). In the treatment plant where the samples were 

taken, the chlorine dose was in the range of 3–5 mg/L. Samples were poured into the prepared 

test bottles and dosed with NaClO and aliquot samples were taken at various time intervals 

for chlorine residual determinations. Sodium thiosulfate was added to quench the residual 

chlorine at the end of the chlorination period. The chlorine concentration was measured by 

the N,N-diethyl-p-phenylenediamine colorimetric method using the Chlorine Checker (CRP-

1000, Suido Kiko, Japan). The chlorinated samples were measured for DOC, UV260, specific 

ultra-violet absorbance (SUVA), and fluorescence (EEM).  

 

5.2.3. Water quality analysis 

DOC was quantified with a TOC analyzer (TOC-Vwet, Shimadzu, Japan). UV260 was 

measured by a UV-vis spectrophotometer (UV-1600, Shimadzu, Japan). The calculation ratio 

of UV260 to DOC was defined as the SUVA. UV260 was also widely used to reflect the content 



- 99 - 

 

of humic substances in natural water and its value is less than 5% higher than UV254 (Li et 

al., 2003). Other parameters such as nitrate-nitrogen (NO3
--N) and ammonium-nitrogen 

(NH4
+-N) were analyzed using an ion chromatography system (LC-20AD SP, Shimadzu, 

Japan) and total nitrogen (TN) was measured with the procedures described in the APHA 

standard methods. DO was measured using a DO meter (HQ40D, Hach, Japan), pH, EC, and 

ORP were measured using a multi-water quality meter (MM-60R, TOA DKK, Japan). 

The fluorescence EEM spectra of the chlorinated water were measured by 

spectrofluorometer (RF-5300, Shimadzu, Japan). After the temperature of the samples 

reached room temperature (25℃), samples were poured into a 1 cm cuvette. The high-

sensitivity cell holder was used to trap twice efficiently compared to the standard cell holder. 

The pure water was measured before the 10 ppb quinone sulfate and samples to confirm the 

neatness of the cuvette. The excitation and emission scans showed wavelengths between 220 

nm and 550 nm at 5-nm increments. The obtained fluorescence intensities of the samples 

were normalized using the quinine sulfate unit (QSU) by dividing the fluorescence intensity 

values of all chlorinated water by that of 10 ppb quinine sulfate (in a 0.05 M sulfuric acid 

solution) at the designated excitation wavelength (Ex) of 350 nm and the emission 

wavelength (Em) of 450 nm. The peak-picking method was used in this study to describe the 

obtained fluorescence peaks. The fluorescence peaks found in this study can be classified 

into protein-like peaks: Peak 1 (tyrosine-like: Ex/Em: 220–237/305–320), Peak 2 

(tryptophan-like: Ex/Em 215–237/340–381), and Peak 4 (tryptophan-like: Ex/Em: 275–

285/320–350) and humic-like peaks: Peak 3 (humic-like: Ex/Em: 320–360/420–460) and 

Peak 5 (humic-like: Ex/Em: 230–260/400–480) (Rodríguez-Vidal et al. 2020). 



- 100 - 

 

 

5.2.4. Data Analysis 

The significant differences between the mean values of the observed parameters of the 

treatment for DWTS before and after storage and the chlorine consumption were analyzed 

by two-way analysis of variance (ANOVA) with a 95% confidence level (p = 0.05). 

Pearson’s correlation analysis was performed to investigate the relation between water 

quality parameters and chlorine consumption. The statistical analysis was conducted by using 

IBM SPSS Statistics (version 24) software program. 

 

5.3. Results and discussion 
 

5.3.1. Chlorine decay behavior 

 

Fig. 5.1 shows the chlorine decay curve of water from stored DWTS under different 

conditions. To compare chlorine decay kinetics for the water from DWTS, the first-order rate 

constant is estimated by fitting the observed chlorine decay curve with the following first-

order reaction model.  

 

𝐶𝑡 =  𝐶0𝑒
−𝑘𝑡 

 

where k = first-order rate constant (h-1); Ct = residual chlorine after a given contact time; C0 

= initial concentration of chlorine at t = 0 min and t = contact time. 

The chlorine decay curves varied in the different water from DWTS, reflecting the 

presence of different compositions and proportions of DOM. Chlorine in water from aerated 

DWTS at all different temperatures decayed slowly compared to non-aerated DWTS in the 

first 1 hour of chlorination (Fig. 5.1). This result might be caused by the lower availability of 



- 101 - 